
2011 Australian Construction  
Achievement Award Submission

Sydney Desalination Plant
John Holland and Veolia Water



2011 Australian Construction Achievement Award Submission

Sydney Desalination Plant
John Holland and Veolia Water

1.	 Executive Summary 	 1

2.	 Introduction	 7

3.	 Scope and Contract	 11

4.	 Outcomes achieved against planned targets	 17

5.	� Complexity, difficulty and optimisation of the construction task 	 21

6.	� Leadership and Management of Project Delivery	 31

7.	 Key People 	 41

8. 	 Letters of support	 46



Sydney Desalination Plant

John Holland and Veolia Water� 1 

1.	Executive Summary 

The $1.1B Sydney Desalination Plant, the largest desalination plant in Australia and the 
[...]
The winner is to be announced at a function in Berlin, Germany in April 2011.



Sydney Desalination Plant

John Holland and Veolia Water� 7 

2.	Introduction

The world-class Sydney Desalination Plant represents a new high point for Australian 
constructors. 

The delivery by the Joint Venture (JV) of a highly complex, fully operational $1.1 billion process 
plant was a major D&C success as this was accomplished:

•	 Within the constraints imposed by a DBOM fast-track, Fixed Price Lump Sum contract 
•	 Under budget
•	 On time
•	 Despite unique environmental and technical challenges posed by the plant’s location
•	 With no major disputes
•	 To the satisfaction of the Client, Sydney Water. 

Firstly, the assumption of risk marked the JV’s activities throughout the Project. According to 
the terms of the contract, the JV partners were required to assume total responsibility for all 
aspects of design, construction, commissioning and validation of the plant and jointly with the 
Operator, Veolia Water Australia, to warrant that ‘the Plant will be Fit for Purpose’. 

Additionally, during the pre-tender period before the contract was awarded, the JV took 
the risk of ordering expensive and specialised long lead time items: tunnel boring machines 
(TBMs); and the self-elevating platform (SEP). 

Reverse Osmosis Skids



Sydney Desalination Plant

John Holland and Veolia Water� 8 

Again in this period, the JV invested in creating an integrated design team that continued 
design innovation to achieve a deliverable and cost-effective Project. The team produced an  
innovative and time-saving design - involving co-location of the two tunnels and the use of 
a box cut instead of shafts to facilitate access by the tunnel boring machines, improving the 
seawater pump station design and providing easy access for the Operator.

Secondly, genuinely collaborative working relationships and problem-solving were achieved 
on the Project, notwithstanding the DBOM contractual context. 

From the outset, project management worked to create a united team, involving the D&C 
Contractor, the Operator and, uniquely, the Client. The focus was on the Project rather than 
on the contract. 

The JV recognised the ‘process’ nature of this Project. Because it was not a ‘turnkey’ project, 
JV management felt that only intensive and extensive face-to-face participation could provide 
the requisite level of input and focus that could effectively meet the Project’s challenges which 
were:

•	 The very short timeframe, and; 
•	 The highly challenging marine and tunnelling construction conditions.

JV management took the risk of co-locating the entire team – designers, construction 
engineers, commissioning personnel together with the operating team – on site at Kurnell. 

A major immediate benefit was the joint development by the D&C Contractor, the Operator 
and the Client, of an agreed means to streamline contractually-specified processes of review 
and approval that otherwise might have delayed the Project. Several formal approval sign-off 
steps were replaced by open discussion and negotiation.

Other major benefits were: 
•	 Joint engagement by relevant specialists in multidisciplinary and time-saving problem 

solving, no matter what the issue – design, procurement, construction, commissioning 
or handover 

•	 Rapid development by the integrated team of time-saving solutions to significant 
design and construction issues (see below).

The third area of achievement involved overcoming the unique challenges inherent in the 
Project: challenges imposed by the physical location of the plant, by the Client’s deadline for 
delivery of drinking water into Sydney Water’s distribution network by the ‘Summer of 2009-
10’, and by the terms of the DBOM contract. These are discussed in depth elsewhere, but a 
brief summary is useful here to establish the context:

•	 Marine works were to be constructed in two areas nominated by Sydney Water, which 
were 600 metres apart, within the surf zone, 300m off the cliff face at Cape Solander, 
in a marine national park. Strong currents combined with reflection and refraction 
of waves off the cliffs produced ‘washing machine’ conditions. No geotechnical 
information or “sea state” and historical wave data was available  

•	 Extreme weather conditions frequently adversely impacted these marine operations.  
•	 Connection of the riser shafts to the tunnels was a demanding and tedious task 

involving special probing and excavation equipment 
•	 Outlet and inlet tunnels were to be driven through rock strata about which minimal 

geotechnical information was available to indicate fault zones either on-shore or under 
the sea  

•	 An aggressive plant environment was produced by the combination of sea water and 
high pressure

•	 Challenges included the necessity to develop procurement and logistics solutions to 
address early procurement of long lead time equipment and sourcing of specialized 
corrosion-resistant materials



Sydney Desalination Plant

John Holland and Veolia Water� 9 

•	 Unique environmental challenges included protection of flora and fauna at potential risk 
in the marine works area, the Conservation Area located on the construction site, and 
the drainage of the site into Towra Point Wetland reserve (a listed Ramsar wetland). 

The fourth achievement is that Project targets were met. These include: 
•	 Supply of water into the Sydney Water distribution network in the Summer of 2009-

2010, as publically announced by the State Government and regularly referred to by 
the Sydney media

•	 Achievement of a corresponding completion date by which to align the desalination 
plant to the Water Delivery Alliance (WDA) pipeline 

•	 Construction of more than 30 structures including pre-treatment facilities, sea water 
Reverse Osmosis building, post-treatment facilities, potablisation system, switchyards, 
drinking water tank (40ML capacity), and wastewater treatment area 

•	 Construction of a box cut (for launching of tunnel operations) and subsequent 
construction of the intake pumping station and screening plant 

•	 Excavation of 2 x 2.5km intake and outlet tunnels, using two Tunnel Boring Machines, 
(TBMs), for connection with the offshore intake and outlet risers (design capacity 
500ML/d) 

•	 Construction and installation of the offshore intake and outlet risers (located 
approximately 300 metres off-shore) utilising drilling and lifting equipment mounted on 
a self elevating platform (SEP) and supply, service and support craft including tugs, 
barges and safety vessels 

•	 Design and construction of buildings and pipework support structures to a design life 
of 25 years; concrete to 100 years 

•	 Development and use of the industry-leading safety program, ‘Lead the Way’, that 
inducted a large workforce and some 314 sub-contractors in safety leadership 

•	 Maintenance of staff levels despite the then (2007) tight market for skilled project staff.

Finally, the lasting legacy of this Project is much more than the delivery of a fully functional 
piece of critical public infrastructure. 

The facility embodies the very best in construction ‘smarts’, delivered to the Client’s high 
quality standards and tight timeframe, safely and without dispute. The ongoing relationship 
between the JV and the Client throughout the Project was second to none. This healthy and 
productive relationship was instrumental in achieving the Project’s success and constitutes a 
model and a fine legacy for the construction industry as a whole.

Legacies of the Project for the construction industry include: 
•	 Successful supply of water into the Sydney Water distribution network in the summer 

of 2009-2010 
•	 Expansion and upgrade of the knowledge base regarding desalination technology. The 

desalination industry was relatively new to Australia in 2007 and the industry was not 
well versed in seawater reverse osmosis technology. The construction of the large and 
complex Sydney plant has contributed to the growth in knowledge and expertise in 
this field. 

At the outset, the JV seeded its local teams with international experts. Today, because the 
Project educated a large team of designers, engineers and workers at various trades levels, 
the total local knowledge base regarding desalination technologies, processes and materials 
has been increased significantly. Many JV staff have gone on to work at desalination plants 
currently under construction in other States of Australia, and indeed, around the world. 



Sydney Desalination Plant

John Holland and Veolia Water� 10 

•	 The delivery of a fast-track, complex project to exacting standards and involving all 
construction types and many disciplines has expanded the professional capacities 
of the industry as a whole as well as those of individual workers. The latter are now 
capable of working on incrementally larger and even more complex projects in 
Australia and overseas

•	 Demonstration by the private construction industry of its capacity for productive 
partnership with the public sector. No disputes were reported to the Disputes 
Resolution Board over the life of the Project 

•	 Demonstration of successful design, construction, operation and maintenance of a 
sophisticated automated facility which runs effectively ‘on its own’ 

•	 Promotion of engineering as a career. More than 40 major site visits were conducted 
on the Client’s behalf, each with very positive outcomes, including visits by the Premier 
of NSW, various Ministers and Shadow Ministers, television and print media, and 
interest groups.

The plant also represents a legacy for the community as a whole. The people of Sydney 
benefit today and into the future from the creation of a much more robust water supply. The 
plant is capable of delivering 250ML/d; and there is adequate land to duplicate the plant to 
provide an output of 500ML/d.



Sydney Desalination Plant

John Holland and Veolia Water� 11 

3.	Scope and Contract

Scope

On 25 June 2007, Sydney Water announced that a joint venture of John Holland and Veolia 
Water Australia had been selected as the preferred tenderer to Design, Build, Operate and 
Maintain (DBOM) a “State of the Art” 250ML/d Reverse Osmosis Desalination Plant located 
on the Kurnell Peninsula, on the outskirts of Sydney.

On 18 July 2007 a Design and Construction (D&C) Contract and an Operation and 
Maintenance (O&M) Contract were executed; the D&C by the JV and the O&M, for 20 years, 
by Veolia Water Australia (VWA).

The D&C scope of work included designing and building the plant, the 2.5km long intake 
and outlet tunnels and deep water seabed marine structures 300m off the coast in the 
Tasman Sea. The tunnels and intake works are designed to allow the plant to be expanded 
to 500ML/d. The plant, located on a 45 hectare site, a third of which is a dedicated 
Conservation Area, consists of 32 structures including an intake pump station and screening 
plant, a pre-treatment plant including chemical dosing, dual media filtration and backwash 
treatment, seawater reverse osmosis facilities, a post-treatment plant, a waste water 
treatment and sludge management facility, storm-water retention basins, a 40ML drinking 
water storage tank, a 132 kV switchyard and sub-stations and an administration and central 
control building.

The D&C Contract was undertaken for a fixed lump sum price and required delivery by the 
summer of 2009/2010. The JV achieved this goal without any contractual disputations with 
Sydney Water.



John Holland and Veolia Water� 12 

Sydney Desalination Plant

This complex multi-discipline EPC project consisted of 
three main construction areas:

1.	� The Desalination Plant – a seawater processing 
facility

The plant includes seawater pre-screening and pumping, 
gravity sand filtration, 2-stage reverse osmosis and water 
remineralisation, as well as thickening and centrifuge 
dewatering of all waste solids streams. The process 
complexity and large scale provides significant challenges 
in integrating the design and construction of the required 
mechanical and electrical plant, and control system. The 
reverse osmosis, which forms the heart of the process 
includes 22 membrane skids modules. The corrosive 
nature of seawater and the high operating pressures of 
around 6000 kPa require highly specialised pumping and 
piping systems and rigorous quality control. The RO system 
includes 22 high pressure pumps (ranging from 400 to 600 
kW) and 12 km of complex super duplex stainless steel 
pipe work.

The plant was designed to achieve world-standard levels of 
energy efficiency, with total power consumption guaranteed 
to be no more than 4.2 kWh/kl. 

For the 1st pass RO trains the JV selected Dual Work 
Exchange Energy Recovery Devices (DWEER), which 
provide the highest efficiency and the lowest power 
consumption of all available options, and increased overall 
plant availability by significantly reducing downtime during 
maintenance and replacement. 

A further energy saving innovation was the removal of the 
2nd pass permeate tank, retaining pressure through to 
the remineralisation mixing tank and avoiding a booster 
pumping station. 

2.	� Tunnels & Connecting Galleries – the intake and 
outlet conduits to the Tasman Sea

Tunnelling works involved excavation of two 2.5 km long 
x 4.15m diameter tunnels using two Herrenkneckt Tunnel 
Boring Machines. A segmental concrete lining was erected 
directly behind the excavation providing a 3.4 m internal 
finished diameter. Side galleries were designed to connect 
the tunnels to the riser shafts in the Tasman Sea.

3.	� Marine Works – construction in a coastal surf zone 
in the Tasman Sea

Marine works consisted of precast concrete construction 
and offshore installation of four intake and two outlet riser 
structures, each weighing 64 to 74 tonnes and drilling of 
6 riser shafts 2.2 diameter x 23m long from the seabed, 
connecting to the side galleries constructed from the 
tunnels.

The first of the TBM components 
is lowered into the Box Cut.

Manifold being lowered into 
position in the RO building

Marine drilling at Cape Solander



Sydney Desalination Plant

John Holland and Veolia Water� 13 

The D&C Contract

The D&C Contract was a Project specific document which was developed in numerous, and 
often lengthy, negotiating sessions held between the JV’s in-house legal team supported by 
legal advisors, and Sydney Water’s legal and financial consultants. The contract is similar to 
those used in PPP infrastructure projects. All D&C risk is taken by the D&C Contractor. Both 
the D&C and O&M contracts were performance based with penalties for non-performance.

One of the JV’s most important initial tasks was to develop a Quality System that was capable 
of delivering quality through each phase of the Project delivery from design, procurement and 
construction, to final commissioning and handover. Quality was a primary consideration in all 
aspects of the Procurement Plan and strategies.

Technical Information and Data

Specifications 
•	 250ML/d plant with allowance for an additional 250ML/d 
•	 Initial and additional plant design to allow for the addition of second stage pre-

treatment filtration 
•	 Plant design and construction by the summer of 2009/2010 
•	 Fixed budget of $1.1B

Design 
•	 176 Design Work Packages 
•	 5,364 drawings 
•	 9,108 Design Documents (including specification and data sheets)  
•	 Over 20,000 external vendor documents

Design Life 
•	 100 year Design Life for tunnels and most concrete structures 
•	 50 year Design Life for building steelwork and marine structures 
•	 25 year Design Life for mechanical equipment 
•	 A proving period of two years after completion to identify any process issues

Earthworks 
•	 1 million cubic metres moved 
•	 50,000 cubic metres excavated from the boxcut

Plant Area
•	 45 hectare site, a third of which is dedicated Conservation Area 
•	 32 structures including pre-treatment facilities, sea water Reverse Osmosis building, 